

レジメン名	A+CHP療法
-------	---------

投与間隔	21日間
------	------

投与薬	投与量	1日目	2日目	3日目
グラニセトロン	1mg	↓		
プレドニゾン	60mg	↓	↓	↓
ドキシソルビシン	50mg/m <sup>2</sup>	↓		
シクロホスファミド	750mg/m <sup>2</sup>	↓		
ブレンツキシマブ ベドチン	1.8mg/kg	↓		